
Guidelines for  
Canadian Drinking 
Water Quality 
Guideline Technical Document 

Perfluorooctanoic Acid 
(PFOA) 



Health Canada is the federal department responsible for helping the people of Canada 
maintain and improve their health. Health Canada is committed to improving the lives of 
all of Canada's people and to making this country's population among the healthiest in the 
world as measured by longevity, lifestyle and effective use of the public health care system. 

Guidelines for Canadian Drinking Water Quality: Guideline Technical Document – 
Perfluorooctanoic Acid (PFOA)

is available on the internet at the following address: 

www.canada.ca/en/health-canada/services/environmental-workplace-health/reports-
[...]
based on an initial concentration of 1.4 µg/L in groundwater. The study also observed that PFOS 
sorption on PAC was faster than on GAC, suggesting that the sorption kinetics were influenced 
by the size of the activated carbon (Hansen et al., 2010). Qu et al. (2009) inferred that PAC could 
be used as an effective adsorbent for the removal of PFOA from water because the removal 
efficiency increased from 51.1% to 99.9% when the PAC doses were increased from 0.1 g/L to 
10 g/L (initial PFOA concentration of 20 mg/L). 
 
7.1.3  Membrane filtration 

There are four main types of membrane filtration processes in drinking water treatment 
applications: microfiltration (MF), ultrafiltration (UF), nanofiltration, and reverse osmosis. Low 
pressure membranes such as MF and UF are not capable of rejecting PFASs since their pores 
sizes are larger than the effective diameter of the PFASs molecules (~1 nm) (Tsai et al., 2010; 
Rahman et al., 2014). Bench-scale studies indicated that the membrane molecular weight cut-off 
(MWCO) of NF/RO is probably the most important factor for removal of PFASs for these 
technologies. In general, NF membranes have a lower rejection (95%) than RO (greater than 
99%), which is consistent with the fact that NF membranes have larger pores (Tang et al., 2006, 
2007; Steinle-Darling and Reinhard, 2008; Lipp et al., 2010; Appleman et al., 2013; Rahman et 
al., 2014).  
 The available scientific information on the removal of PFOA and PFOS from drinking 
water supplies by membrane filtration is limited to one full-scale RO drinking water utility  
(Flores et al., 2013) and several indirect potable water reuse plants (Quinones and Snyder, 2009; 
Appleman et al., 2014). Due to the physical location of these indirect potable water reuse plants, 
they were considered to be major potential contributors to the drinking water facilities’ source 
water in the conducted studies (Quinones and Snyder, 2009). 

Although a full-scale conventional treatment was reported as being ineffective for PFOA 
removal in surface water; 92% removal of PFOA was achieved when RO followed the 
conventional treatment train (Flores et al., 2013). The RO system’s feed water was filtered by the 
conventional treatment process and blended with untreated groundwater. Feed water PFOA 
concentration ranged from 15 to 26 ng/L (average 21 ng/L) and the RO system was capable of 
reducing these PFOA concentrations to an average of 2.1 ng/L (Flores et al., 2013). 
 Two indirect potable water reuse plants with RO units in their treatment trains were 
capable of reducing a PFOA concentration to below 55 ng/L in the RO treated water. Both RO 
systems had a flux rate of 12 gallons per square foot per day (gfd) (20 L/m2/h) and water recovery 
in the range 80-85%. The feed PFOA concentrations to the RO units ranged from 9.5 to 200 ng/L 
(Dickenson and Higgins, 2013; Appleman et al., 2014). A survey of several drinking water 
utilities and indirect potable water reuse plants showed that the PFOA concentrations in the 
treated water were comparable to the levels found in the raw water samples in almost every case. 
However, removal was only observed in one planned potable reuse facility when an integrated 
membrane treatment consisting of MF and RO was employed. The membrane system was capable 
of rejecting a feed PFOS concentration of 15 ng/L to below 5 ng/L (Quinones and Snyder, 2009). 



Perfluorooctanoic acid (December 2018) 
 
 

 
Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

23 
 

 Bench-scale experiments evaluated the rejection behaviour of unfouled and fouled NF 
membranes on the removal of PFASs, including PFOA (Appleman et al., 2013). The study found 
that a polyamide thin film composite flat-sheet NF membrane was capable of rejecting all of 
tested compounds in the range of 93 to 99%. Greater than 97% rejection of an average influent 
PFOA concentration of 664 ng/L (LOQ of 20 ng/L) was observed in all experiments using virgin 
membranes and spiked de-ionized water; virgin membranes and spiked groundwater; and fouled 
membranes and spiked groundwater. The fouling layer on the NF membrane showed no negative 
effect on PFOA rejection (Appleman et al., 2013). Another bench-scale study was conducted on 
one RO (MWCO of 100 Da) and three NF (MWCO range of 200 – 360 Da) membranes for the 
removal of PFOA. The RO membrane achieved a 99.9% rejection of PFOA from the feed water 
concentration of 3500 ng/L with a permeate PFOA concentration in the range of 3–6 ng/L. The 
RO system was operated with a flux rate of 30–40 L/m2/h and a feed pressure of 8 bars (116 psi). 
All tested NF membranes achieved a rejection in the range of 95.5–99.8% of an average feed 
PFOA concentration of 3000 ng/L, with a flux rate of up to 70 L/m2/h and an operating pressure 
in the range of 4–7 bars (58-101 psi) (Lipp et al., 2010). 
 Although there is limited information on full-scale RO and only bench-scale NF treatment 
information, both technologies are considered effective for PFOA removal from drinking water 
(Appleman et al., 2014). The results of the NF studies are promising since NF is a less energy 
intensive process than RO. Testing of the selected NF membrane for PFOA removal at both pilot- 
and full-scale is an important step for utilities when considering this treatment process. Since the 
size exclusion is an important mechanism for PFASs rejection by NF membranes, consideration 
should be taken to select membranes with MWCO smaller than the size of PFOA.  
 Considerations when using RO treatment include disposal of the reject water and the 
potential for increased corrosivity of the treated water. RO rejects a significant portion of the 
influent water as contaminant-rich brine, and the concentrate discharge must be disposed of 
appropriately. The removal of contaminants can cause mineral imbalances that could increase the 
corrosive nature of the treated water. In most cases, post-treatment corrosion control measures 
need to be taken. 
 
7.1.4 Ion exchange 

PFOA is in an anionic form at ambient water pH values and therefore is expected to be 
amenable to removal by anion exchange resins (Senevirathna et al., 2010). Two primary 
mechanisms, hydrophobic and electrostatic interactions, were proposed for the removal of PFOA 
by ion exchange resins (Carter et al., 2010; Deng et al., 2010; Xiao et al., 2012). 
 Appleman et al. (2014) reported results for the only one known full scale application of 
ion exchange for the removal of PFASs. However, this system was not specifically designed for 
PFASs removal in drinking water. A 350 gpm full-scale ion exchange plant reduced the 
concentrations of PFOA in the range of 68–120 ng/L to an average concentration 24 ng/L in 
groundwater. A strong base anion resin impregnated with iron oxide used for arsenic removal was 
assessed for PFOA removal after the resin had been in use for 5 and 9 months. The highly porous 
strong base anion exchange resin, achieved greater than 75% removal of PFOA, partial removal 
of perfluoroheptanoic acid (PFHpA) (46%), and high removal of both PFOS (>92%) and 
perfluorohexanesulfonate (PFHxS) (97%). Shorter carbon chain compounds such as PFBA, and 
perfluorohexanoic acid (PFHxA) exhibited little to no removal. Results also indicated that 
perfluorosulfonic acids were preferably removed by anion exchange resin over the 
perfluorocarboxylic acids. 



Perfluorooctanoic acid (December 2018) 
 
 

 
Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

24 
 

 Exchange resins exhibit a degree of selectivity for various ions, depending on the 
concentration of ions in solution and the type of resin selected. Laboratory-scale evaluations of 
different types of resins (i.e., ion exchange resins, non-ion exchange resins) for removal of PFASs 
in water have been reported in the literature (Lampert et al., 2007; Carter et al., 2010; Deng et al., 
2010; Senevirathna et al., 2011; Xiao et al., 2012; Chularueangaksorn et al., 2013). Batch kinetic 
tests conducted with a high initial PFOA concentration (mg/L) demonstrated a greater than 99% 
removal of PFOA in 25 hours of contact time using a commercial anion exchange resin, while 
another anion resin achieved only 37% removal. The study also observed that PFOS anions were 
preferably removed over PFOA anions in the ion exchange process (Lampert et al., 2007). In 
laboratory experiments, anion exchange resins demonstrated greater capacity for PFASs removal 
than non-ion exchange resins (Chularueangaksorn et al., 2013, 2014). Laboratory-scale fix-bed 
columns compared the performance of anion exchange and non-ion exchange resins. The tests 
were conducted with an influent concentration of 5 µg/L PFOA for 120 days of operation. The 
breakthrough goal of 0.5 µg/L was observed with run lengths of 119,880 BVs (111 days) and 
68,040 BVs (60 days) by the anion exchange and non-ion exchange resins, respectively 
(Chularueangaksorn et al., 2013). 
 While findings showed that anionic resins had a higher capacity for PFOA than non-ion 
exchange resins (Deng et al., 2010; Chularueangaksorn et al., 2013, 2014), it was also observed 
that moderately polar non-ionic resins performed better than non-polar non-ionic resins for 
removal of PFOA from water (Xiao et al., 2012). 
 Studies indicate that the ion-exchange process is a promising technology (Dickenson and 
Higgins, 2013) for the removal of PFAS, including PFOA, from drinking water. However, 
additional studies on the, selectivity of the resins, kinetic limitations, the impact of DOC, 
regeneration rates, and the presence of competing ions such as sulfate and  nitrate on removal 
efficiency are needed (Dickenson and Higgins, 2013; Rahman et al., 2013).  
 
7.1.5 Oxidation, UV irradiation and advanced oxidation processes 

Advanced oxidation processes (AOPs) have been developed for removal of contaminants 
that are resistant to more typical chemical oxidation treatment processes. They include the use of 
appropriate combinations of ultraviolet (UV) light, chemical oxidants and catalysts (e.g., ozone, 
hydrogen peroxide, titanium dioxide) to generate highly reactive radicals, such as hydroxyl 
radicals, which are strong oxidants and react rapidly and non-selectively with organic 
contaminants. 
 Rahman et al. (2014) summarized studies that have demonstrated that PFAS like PFOA 
will likely be resistant to oxidation, even by molecular ozone and hydroxyl radicals. Due to the 
low reactivity of PFOA with ozone and AOPs, chlorine–based oxidation processes will likely not 
oxidize PFOA under typical drinking water conditions. The resistance of PFOA to oxidation is 
due to the shielding effect of the fluorine atoms and the strength of the carbon-fluorine bonds 
(3M, 1999; ATSDR, 2009). These conclusions have been confirmed in surveys of full-scale 
treatment plants (Quinones and Snyder, 2009; Shivakoti et al., 2010; Takagi et al., 2011; 
Eschauzier et al., 2012; Flores et al., 2013) described below. 
 In a survey of several drinking water utilities, Quinones and Snyder (2009) observed that 
PFOA was resistant to chlorination, chloramination and ozonation even in a combination with 
other treatment processes such as coagulation/flocculation, deep bed filtration and UV irradiation. 
Results from drinking water treatment plants in Japan reported similar concentrations of PFOA in 
samples of water treated with an ozonation process and in the raw water samples (Shivakoti et al., 
2010; Takagi et al., 2011). Ozone doses in the range 0.37–0.85 mg/L and contact time as high as 



Perfluorooctanoic acid (December 2018) 
 
 

 
Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

25 
 

120 minutes showed that the ozonation process was ineffective to degrade PFOA at four utilities 
(Takagi et al., 2011). Thompson et al. (2011) observed that an ozone dose of 5 mg/L with a 
contact time of 15 minutes in reclaimed water was not effective at reducing PFOA concentrations 
in the range of 7.1–12.4 ng/L. 
 A full scale treatment plant employing two UV reactors, each capable of treating 3 MG/D 
groundwater with a UV dose of 80 mJ/cm2 and UV transmittance of 95%, were not capable of 
reducing an influent PFOA concentration in the range of 11–15 ng/L. Another full scale 5 MG/D 
treatment plant reported that a UV dose of 500 MJ/cm2 in combination with a dose of 4 mg/L 
H2O2 was also ineffective at degrading 19 ng/L PFOA in surface water (Appleman et al., 2014). 
Oxidation/AOPs and UV irradiation appear ineffective for PFOA removal in drinking water. 
However, ozone or AOPs may be able to oxidize polyfluorinated precursor chemicals that may be 
present in raw water, resulting in the potential for increasing the concentration of PFOA and 
PFOS in the finished water (Rahman et al., 2014). 
  
7.1.6 Aeration/air stripping 

The removal of compounds using air stripping is based on the equilibrium partitioning of 
chemicals between air and water, which is affected by the contact surface area between the air and 
the water, as well as temperature, vapour pressure and the pH of the water. 

Dickenson and Higgins (2013) evaluated 23 PFASs (including PFOA and PFOS) in raw 
and finished drinking water and at various steps along the treatment train. They found that 
aeration was ineffective at removing PFOA and PFOS (10% removal). 
 
7.1.7 River bank filtration (soil aquifer treatment) 

River bank filtration (RBF) is a drinking water treatment method where surface water 
flows through the subsurface sand and gravel layers of the bank or bed of a river to extraction 
wells and contaminants are removed through the processes of filtration, sorption, dilution and 
biodegradation. 
 A drinking water utility utilizing RBF with a hydraulic residence time of approximately 10 
days observed approximately 30% removal for PFOA, variable removal of some PFASs, and 
increases in concentration for other PFASs (Appleman et al., 2014). The authors concluded that 
this variation was possibly due to the variability in the influent concentrations from wastewater 
effluents impacted the drinking water sources and/or due to breakdown of precursor compounds 
through the river bank. Dickenson and Higgins (2013) concluded that RBF was not likely to result 
in significant removal of PFASs.  
 
7.1.8  Emerging technologies 
 Other potential treatment technologies for removal of PFOA and PFOS have promise, but 
are still being researched actively. They have not yet all been evaluated on drinking waters by 
laboratory, pilot, or full-scale studies, but have been mentioned in reviews of bench scale studies 
of some PFASs removal from drinking water and wastewater (Vecitis et al., 2009; Eschauzier et 
al., 2012).  

 
7.1.8.1 Nanomaterials and nanotechnologies 

Nanomaterials are being developed for drinking water treatment applications, including  
ion exchange, sorption and oxidation processes, and abiotic reduction (e.g., nanozerovalent iron) 
(Boyd et al., 2013). Different nanomaterials/nanotechnologies show promise for removal of PFOS 
including carbon nanotubes (CNTs), chitosan-based molecularly imprinted polymers (MIPs), 



Perfluorooctanoic acid (December 2018) 
 
 

 
Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

26 
 

electrospun nanofibrous membranes (ENFMs), and titanium dioxide (TiO2) assisted 
photocatalysis (Yu et al., 2008; Deng et al., 2012; Dai et al., 2013). CNTs are carbon molecules 
composed of carbon lattices that can take the form of tubes. Chitosan is a natural polysaccharide 
based on the shells of crustaceans. It may be prepared as a nanoparticle or electrospun in 
nanofibers (Sonia and Sharma, 2011; Zhao et al., 2011a; Boyd et al., 2013). Molecular imprinting 
is a technique where specific sites for target compounds are constructed on a polymer so that 
specific adsorbates are recognized in the sorption process. ENFMs are prepared by 
electrospinning nanofibers of polymer or polymer composite materials to create membranes of 